AIR INTAKE

PART

GROUP PART MNAME and DESCRIPTION e MODELS E
11,000 - AIR CLEANER
Glﬂanﬁr {lBSS Surﬁrﬁhargﬂr).-----iiillooioil-iitlltllo- 2158].[? 51[2 5'-]-5 1
Glﬂﬂnﬂr‘ {“i‘hh Euperchargar)“..-..-u.n-.-.u-u“.“.. 216‘122 51121{‘#5145 1
14,060 = ATR CLEANER SUPPORT BRACKET
Br'aCkEt- (1E5$ Sumrchax'gergiitI-Iiillililliii'iiiiilllil EGBEBS 51[2 Ehs 1
Braﬂketr (“i‘th Superﬂharg&r T A AR I T Ty 216123 51‘2&5}_[_5 1
Bﬂlt-, 5;16“-18 X Bjﬂl" b o o GH—IZEUGT * 51[,5 1
Iﬂﬂkﬂaﬁhﬁr’ Sjr n Intll Exbl Tﬂﬂt‘hllli|||Ioo-|oio-tlo| EH—175532 f 51],5 1
Hu.t, 5;16“-'18 Hrsssvssnnasssnsansasnsssansnsassssnans GH""]-EES'Tﬁ * 51].5 1
Bl'.}lt, 5;’:16“—13 X 5{’&“ Hx. Hdﬂl'i-ti'lili'l"'lllil!!'!i!il GH—].EGZEE 5.'.].2 ﬁ 5.h5 11
chckWESh'ar, 5;16" Iﬂt‘* Ext. Tmthlll-i-ltitt!t-ittt-if GH-ITEEBE Shz ## 51‘5 h
Hll'b...nqn......||-........--a--.-u----t--ttto-|||--1-Hrll 216131 51],2 ##51‘5 2
L.065 = ATR CLEANER HOSE
Hose {Iﬂl&t Fitrtrir.tg to ﬂlﬂaner}.liilfiriii!!i!lltlt!!!l 2161211 ShE #51[5 1
Fit*tliﬂg, Air Inlotevsessvsannennnsrrssnacscnsnsnntsnnss 21'6125 5112 #‘*5}-‘5 1
Anti-squﬂakiiifjiiiillﬂllllllll‘l‘lﬂllﬂl‘ [EX RN 21'6126 51‘2#51‘5 1
Bolt, 1/4"-28 x 5/8" Hx. Hdessvsses to eeeese|GM-123435| E42 #F ShS | L
LGGkWEEher, l!ll.“ H-Edqtloortlliitlvt Radiator I EEREEY] GMEDB‘ED 5"42 # 51;5 h
Hut_, l_lf"fl;"—EBIHJC.q.p-||¢---o--|oltott SP]ﬂEhET srnnna G]‘J[—].EDBéT SLI-E#H-I-S h
Scraan----'ijri.q-viiiitillltii!i!i!i TR ER] 21612? 51[.2 ﬁgh; l
Clamp (Hose to Fitting) 3 1/16™ DiSlesssessensesasensess| GUU51227| S42 ## 545 | 1
ﬂlﬂ}'ﬂ? (HQEE to Splashe!‘]q...-.-..--....-“..“..e...... Elﬁlzﬂ- 51‘2 ﬁ 51',5 1
Screw, No, 10-12 x 3/8" Rd. Hd. Cr. Rec. Tap.........|GUM-1616}3| Sh2 # 5h5 | 2
Iﬂﬂkﬂash&r, HU. 1G E]d.‘.-... TOOth.;..,..H.“...-......... GMBBLI.TF 51'.2 # 5.'.'.5 2
Hose (Cleaner to Supercharger)scececssasessssscscsnsnna 216129| sh2 ## shs |1
Clamp,” 3 7/16" Didesesavrsarssssasncassssassasassesss GU-USIR33| 642 ## 545 | 1
Bracketosscssrsasssnsasttorapoidaontasadstanasntiossssins 21613G Shz ﬁ% 1
ClamMDessssssssssanassnssasssssnsassssnasvnnasnysrananrssg 216133| 5h2 ## 5hs | 1
Bolt, 5/16M-18 x 5/8" Hxu Hde..ees| HOBE  |ouss..|GM-120228| L2 #F 245 |1
Lockwasher, 5/16" Ext. Toothesesses| t0 581d8 |eeosss GM=1384B5| E42 ## S4S | 1
Nub, 5/L6M<18 HXeseserosssanasssess | Splasher |....., 216131| 5L42 ## 5hs5 | 1
Bolt, 5/16"=2 x 3/L" Hx, Hdesss. Hose to ees| GM-120741| 542 ## 545 | 1
Lockwasher, 5/16" Ext, Tooth.....| Side Splasher |,..|GM-138485| S5h2 ## SLS | 1
Nut, 5/16"=2L, HXuvrenuessoeaeeees| Clamp Bracket |...|GM-121917| 542 #F Sh5 | 1
;4100 = SUPRRCHARGER
Superchargﬂrq...--"pp---io---lil--iililil-i#iii!l‘!iii-ﬁ 215?':’6 51‘2#*51‘5 ].
Brac-k&t with ij.---ii.iiiinli-iiilil-liiliiii-iiliiil 215TDB Shzﬁshs l
Balteuasonssaasassnsvtdnrstaaatasassnansianssanasnssnss 215?18' 51]2 #fﬂ‘; 1
S0lenoildesesssssssassansssansnensnasanranar st nang 2]-6222 5.'_‘2 #5.';5 1
"D" R]‘J'.I.E;, Solemidfiqfiiqll-tii-ilil-l-l-l-ll-l-tlliiillil-l-l-il- El622 51'_2 2
Spring, Solenoid Retainingesessssesssssessssssssnsnsses 21622 5]42 ﬁ%é l
i.105 — SUPERCHARGER HOSE
Hose (tl:l Carburetor Enclﬂsur'E}rrlqrri T RN T Y] 216132 Sha ## shs 1
Elﬂmp, 3 3;15" Dia‘--il-r----rr-r---i-ltii-llli!-lrlll-'l--l-ll-i GH-hSlEE? 51‘2 #ﬁ 51&5 2
1,200 - SUPERCHARGER IDLER ARM, PULLEY AND SPRING
.l"'-l.rl]'l, Pu.lley a.nd Spriﬂgnru-----------------n---u---n-r 215?‘:}? 5]42 #5\‘-‘5 1-

17 ~




